@& MANBULA

THEAFR

PARTS

@ CATALOGUE

BIGHORN
WILDCATES P.R. OF CHINA




X
['4
<
=
w
['4
ar
o
mm
{m
=
3
Y e
z
z ]
: 8
g &
MEES g
& &g o~ &
b B EA RN I
L e i 2lE
RO E
RIS IR
M| < | @ ||z < |5
L U R ol kd 4 KR
A
w
=
y _
L N
3 3|2
131l ||z
S” g
o | O ﬁm
HEREHE
ens A.snurlu
HHE =2
S HREE
HEHEHN
o|5|E|2]2|E| e
E|lSE|2|5| 5|2
JEIHIEEEEE
glelz2|3l2]|2]|E
o
o
(2]
Jole
SHHHEEEEE
QWO,IOZMWW
N03%QMMM%
EEEHEEEE
HEIHEHMEHEHE
2
P2 R Bl B I il il Rl Bt
§

VA

0
) 0 \\

o



Rer.No.[PART No. PART NAME v PART NAME REMARK
1 [1MUB011410 Fixed Hood Latch Hook 1 [HRBLEE =)
2 |1MU6011500 Ring 2 |HmALmEE
1MU60112041 Removable Hood Cover(Red) 1 | AT AR (BB AT)
1MU60112072 Removable Hood Cover(Blue) 1| i T AR ()
1MU60112025 Removable Hood Cover(Pearl White) 1 | SRR E)
3 |[1MUB0112081 Removable Hood Cover(Camo) 1 |BIESEHFREEF)
1MU60112014 Removable Hood Cover(Carbon Fibre) 1 [ (LT 4E)
1MU60112055 Removable Hood Cover(Orange) A T R (R )
1MU60112083 Removable Hood Cover(Camo2) 1 |BUEE (3KF2)
1MU60111041 Removable Hood(Red) 1 (W st(EEE L)
1MU60111072 Removable Hood(Blue) 1 |FIHEZE(EAE)
1MU60111025 Removable Hood(Pearl White) 1 |FTEEFEKA)
4 |1MU60111081 Removable Hood(Camo) 1 |BUEE (EKF)
1MU60111014 Removable Hood(Carbon Fibre) 1 [ (LT 4E)
1MU60111055 Removable Hood(Orange) A T R (R )
1MU60111083 Removable Hood(Camo2) 1 |BUEE (EKF2)
5 19312306000105300 Spring Nut M6 (QC/T 608) 9 |QC/T 608 M6 BE! iR &5}
6 |1MUB011300 Fixed Hood Ring 2 |FESsPRKRE
7 19275360160111300 Screw M6x16 (GB/T 973) 14 |GB/T 973 M6x16 +F & AR LIZE]
8 [9271342160002300 Screw ST4.2x16 (GB/T 845) 6 |GB/T 845 ST4.2x16 +FHEELEBUIRE]
9 |1MU514040122 Dump valve Frame 2 (fifs) i Sz AR
10 [9271348160006300 Screw ST4.8x16 (GB/T 845) 6 |GB/T 845 ST4.8x16 +F &L B BUIRE]
11 [2MU6019100 Grill, Front 1 BT
12 [9397342000002300 Spring Nut ST4.2 (Q397A) 9 |Q397A ST4.2 HHE R RS
13 [9271342130006300 Screw ST4.2x13 (GB/T 845) 16 |GB/T 845 ST4.2x13 -+l ik 3k [ BURAT
14 |1MU5660400 Shift Rod Rubber Sleeve 2 | R
15 [1MUB140810 Reflecting Film(Amber) 2 |G HRHI )
16 [2MUB019300 Grille T 2 i A
17 |2MU8020500 LED Lights 2 [J5WLEDRGIRIT
18 |2MU8017200 Mounting Plate (L) IR 7 226
19 |2MU8017100 Mounting Plate (R) 1R RAT A et
20 |9214340250001300 Screw M4X25 8 |GB/T 818 M4x25 | fili i} k4T
21 |2MU8017300 Spring 8 | kT i e




Rer.No.[PART No. PART NAME v |PART NAME REMARK
1 |1MU603111001 RR Upper Rear Mudguards Rear 1 [JEA LR B
2 [1MUB02811001 LR Upper Rear Mudguards Rear 1 [JE AR E B
3 [9275360160111300 Screw M6x16 (GB/T 973) 22 |GB/T 973 M6x16 +F &K 7 LIFE]
4 [1MUB02710001 LR Upper Rear Mudguards Front 1 |G e 4T AT B
5 |1MU602910001 RR Upper Rear Mudguards Front 1 |G A TSTRRAT B
6 |2MUB01810001 Upper Front Mudguards + RH 1 |RTEeAT Y VAR
7 19275360250111300 Screw M6x25 (GB/T 973) 2 |GBIT 973 M6x25 +FHEA R SLIRE]
8 [9271348160006300 SCREW ST4.8x16 (GB/T 845) 4 |GB/T 845 ST4.8x16 + & & LB B E]
9 [9271348190006300 Screw ST4.8x19 (GB/T 845) 4 |GB/T 845 ST4.8x19 +F & & LB B
10 [9312306000105300 Spring Nut M6 (QC/T 608) 2 |QC/T 608 M6 BE! 1R &5 E}
11 |2MUB01710001 Upper Front Mudguards - LH 1 [wie 2 PR R
Rer.No.[PART No. PART NAME uvl PART NAME REMARK
1 |1MU6014120 Panel, Instrument 1 ks
2 [1MU5650100 Cover, Shift Lever 1 B Fe s
3 19271348160006300 Screw ST4.8x16 (GB/T 845) 11 |GB/T 845 ST4.8x16 +F 1852 L 5 BUIR4T
4 |1MU6014500 Switch Cover 6 |FRAIR
5 |[1MU601421001 Steering Wheel Under Cover 1 i PR
6 [9397342000002300 Spring Nut ST4.2 (Q397A) 10 |Q397A ST4.2 [ UL g}
7 |1MUB01460001 Switch Plate 1 [RFEATFR M
8 19271348190006300 Screw ST4.8x19 (GB/T 845) 2 |GBIT 845 ST4.8x19 +F &R LB BURET
9 |1MUB01440001 Cover, Glovebox 1 [(EREHR
10 [9275360160111300 Screw M6x16 (GB/T 973) 7 |GBIT 973 M6x16 +F &K /FSLIFE]
11 [9271342130006300 Screw ST4.2x13 (GB/T 845) 5 |GB/T 845 ST4.2x13 +FER LB BURET
12 |1MU6032100 The Water Retaining Plate 1 [BEFRER
13 [9928042000000000 Tie L=4x200 3 |4l (L=4%200)
14 [1EU8240000 Charging indicator light 1 R




Rer.No.[PART No. PART NAME QVT PART NAME REMARK
1 |1MU6024100 Mudguards ( Driver Side ) 1 |EEfEEER
2 [9271348160006300 Screw ST4.8x16 (GB/T 845) 6 |GB/T 845 ST4.8X 16 +7Hl#k 3k [ BUIg4T
3 |1MU6011300 Fixed Hood Ring 2 |AIEEEPIZRE
4 19275360160111300 Screw M6x16 (GB/T 973) 8 |GB/T 973 M6x16 +FHE AR SLIFE]
5 19271348190006300 Screw ST4.8x19 (GB/T 845) 2 |GBIT 845 ST4.8x19 +F &R LB BURET
6 |1MU6023100 Rear Floor 1 |EEER2
7 19397342000002300 Spring Nut ST4.2 (Q397A) 4 |Q397A ST4.2 BEREREE
8 |1MU6025100 Mudguards(Passenger Side) 1 [EEEER
9 9350305080011300 Nut M5 (GB/T 6172) 3 |GBIT 6172 M5 /~AIRE
10 [9330306010141300 Nut M6 (GB/T 6187.1) 1 [GB/T 6187.1 M6 RAE=HEHIZE
11 [1EU6113010 Warning Decal (speed wading) 1 |k e
12 [9214350160011300 Screw M5x16(GB/T 818) 3 |GB/T 818 M5x16 +F B LIR4T
Rer.No.[PART No. PART NAME Q\'{T PART NAME REMARK
1 [1MU601610001 Upper Floor 1 |hiRAETE
2 |9397342000002300 Spring Nut ST4.2 (Q397A) 30 [Q397A ST4.2 BEHE R EE
3 |1MUB016300 Retaining Rubber Clip 1 | BKREERDSR
4 |1MU6016210 Retaining rubber 1 | BRI KR RE
5 |1MUB01910001 Foot Cover - LF 1 |ERBER SR
6 [9271348190006300 Screw ST4.8x19 (GB/T 845) 2 |GBIT 845 ST4.8x19 +FHE&E LB BUIRE]
7 19275360160111300 Screw M6x16 (GB/T 973) 10 |GB/T 973 M6x16 +FHEA R LIRE]
8 |1MU602110001 Foot Cover - RF 1 [ARER SR
9 [1MUB01510001 Lower Floor 1 [l
10 [9271348160006300 Screw ST4.8x16 (GB/T 845) 13 |GB/T 845 ST4.8x16 +F 1B L B BUIRE]
11 [1EU6110110 Waring Decal 1 (Aluminum Plate) 1 [EETE (30
12 [9441004010000000 Rivet 4x10 4 |GB/T 12617 4x10 fil:tsp4T
13 [9402305000031300 Washer 5(GB/T 96.1) 4 |GB/T 96.15 AZHE
14 19218380650261300 Bolt M8x65 1 |GB/T 70.1 M8x65 P47 A [l i Sk #24T
15 |9340308013261300 Nut M8 2 |GB/T 6170 M8 RAEE




ReF.No. | PART No. PART NAME v PART NAME REMARK
1 [1MUB026100 Chassis shield 1 |EEFR
2 19275360160111300 Screw M6x16 (GB/T 973) 16 [GB/T 973 M6x16 +FHEA /R SLIEET
3 |9402308000031300 Washer 8 (GB/T 96.1) 16 |GB/T 96.1 8 K H[E




g

rer.No.|PART No. PART NAME v |PART NAME REMARK
1 [1MUX542301 Front Shock Strut Body Assy, L 1 | E A R A
2 |1MUX542501 Front Shock Strut Body Assy, R 1 | W EA A A
3 9330314021361300 Nut M14x1.5 (GB/T 6187.2) 2 |GB/T 6187.2 M14x1.5 7N ffivk 22 1fi (1 B
4 |1MU5427000 Bearing35 2 |H#HiK35
5 |9430164000000000 Circlip 64(GB/T 893.1) 2 [(GB/T 893.1 64 FLIH# L4
6 |1MU5455300 BrakeDisc - F 2 AR
7 |1MU545510001 Hub - FR Wheel 2 |aikea
8 |1MU5555200 Bolt 8 |EAsiRk: M12x1.25%36
9 19151308020281300 Bolt M8x20 (GB/T 5783) 8 |GBI/T 5783 M8x20 /s f ki
10 |1MU5426000 Grease Fitting M6 2 |GB 1152 M6 ik
11 |1MU5424000 Ball Joint Stud 2| i A SR Y
12 [1MU542320001 Coupling Mounting Plate 2 (TeAh T R
13 |9254360160101300 Bolt M6x16 (GB/T 819.1) 4 |GB/T 819.1 M6x16 |- 14yl k124
14 |9383310016261300 Slotted Nut M10x1.25 (GB/T 9459) 2 |GB/T 9458 M10x1.25 /N i F i3
15 9500325025002300 Cotter Pin 2.5x25 2 |GBIT 912.5%25 JF 114
16 |2MU5431010 A-Arm R 1 | A B
17 |9330312018261300 Nut M12x1.25 (GB/T 6187.2) 4 |GBIT 6187.2 M12x1.25 7 fi1id: 2 [fil (1 BHAZ BF
18 |1MU5412000 Bushing 4 |AE g
19 |1MU5410100 A-Arm Pivot Shaft 4 | A M12x1.25x75
20 |2MU5411010 A-Arm,L 1| A1 B
21 |1MUX542020 Upper Pivot Ball ASSY 1| BB
21-1[9401314000031300 WASHER 14 (GB/T 97.1) 2 |FHE
21-2 [1MU5420900 SPACER RUBBER 2 |Zphin
21-3 [1MU5420200 UPPER PIVOT BALL 2 |BRHA
21-4 [1MU5420300 LOWER PIVOT BALL 2 |HwiB
22 |1MU5450100 Front wheel mounting shaft 2 | i 2 Sk




Rer.No.[PART No. PART NAME v PART NAME REMARK
1 |1MU551020001 Bolt M10x1.25x80 4 |J5 FAH R
2 |1MU5510300 Bush 1, Arm 20 |[E7E EABZR(AR)
3 [1MU5510500 Coller Rear , L Lower 4 |BFETABRE
4 |1MU5531000 Arm Set,Rear .R Upper 1 |FELEABEEAY
5 |1MU5511000 Arm Set,Rear .L Upper 1 |BRELABEEAY
6 |9330310015261300 Nut M10x1.25 (GB/T 6187.2) 14 |GB/T 6187.2 M10x1.25 NEE=HE B H1EE
7 [1MU5533010 Arm Set,Rear .R Lower 1 |EATABEREANG
8 [1MU5513010 Arm Set,Rear .L Lower 1 |FETABEREANG
9 |1MU5514600 Collar Upper 2 |IEHUBLRE
10 [1MU551430001 Bolt M10x1.25x135 2 |JEJT R g
11 [1MU5520100 Bolt M10x1.25x50 4 |IERE L2 E M10x1.25%50
12 [1MU5522000 Shock ASSY - Rear 2 |JREsAs GBI
13 [1MU5514500 Collar Lower 2 |IEHUBTRE
14 [1MU5515000 Seal 61.543 12 2 |hE 6154312
15 [1MU551410001 Knuckle 2 |BRRT
16 [1MU5517000 Bearing34 2 |REHE34
17 [1MU5516000 Seal 58 41.2 12 2 |hE 5841.212
18 [9430158000000000 Circlip 58(GB/T 893.1) 2 |GB/T 893.1 58 fLA# I 4E
19 [1MU551420001 Bolt M10x1.25x110 2 |JEXA baedigie
20 |1MU555510001 Hub, FR Wheel 2 [ER#
21 |1MU5555400 Brake Disc, R 2 | A
22 |1MU5555200 Bolt 8 | JEAEZ K M12x1.25%36
23 |9151308020281300 Bolt M8x20 (GB/T 5783) 8 |GB/T 5783 M8x20 75 ffi ki ke
24 |1MUX551400 Rear Hub ASSY 2 |JE AR B MR
25 |1MU551010002 Bolt M10x1.25%174 2 | J5 LA 2 dk
26 |1MU5510400 Collar Rear,L Upper 2 |BEEABRE
27 |1MU5555300 Oil Seal 2 |5




Rer.No.[PART No. PART NAME QY'T PART NAME REMARK
1 [1MU5652000 Parking cable 2 |BRERIREH
2 19186308016266300 Bolt M8x16 (GB/T 5789) 2 |GBIT 5789 M8x16 NEE=HB12(K)
3 |1MU5650300 Parking Handle Axis 1 |HEERHEH
4 |1MU5650200 Spring + Parking Handle 1 |HEARNE
5 |1MU5650400 Bushing 1 |HENERRE
6 [9330306010141300 Nut M6 (GB/T 6187.1) 1 |GB/T 6187.1 M6 NEE=E B HIRE
7 |1MU5651000 Parking Handle ASSY 1 |EEFRNES
8 [9401312000031300 Washer 12 (GB/T 97.1) 1 |GB/T 97.1 12 F2E
9 [9403112000000000 Spring Washer 12 (GB/T 93) 1 |GB/T 93 12 4R
10 [1MU5610910 Bush B 1 | AEHE 2B
11 [9186310020281300 Bolt M10x1.25%20 (GB/T 5789) 8 |GB/T 5789 M10x1.25x20 NEE=H#E12(K)
12 [1MU561300001 Column,Steering 1 |EEENEE
13 |2MU5610100 Holder,Steering Wheel 1 | AEEEEE
14 [9350312018261300 Nut M12x1.25 (GB/T 6173) 1 |GB/T 6173 M12x1.25 NE&HIRE
15 [1MU5611000 Wheel,Steering 1 |AEEEE
16 [9218250200100000 Screw M5x20 ( GB/T 70.1 ) 6 |GB/T 70.1 M5x20 7 fi b H: k4]
17 |12MU5610200 Cover,Steering Wheel 1 | iR
18 [9431116000000000 Circlip 16 2 |GB/T 894.1 16 HfR5e i 4E
19 |1MU5616020 Padel,Brake 1 |RIFERAT
20 |1MU5610400 Spring A,Brake Padel 1 |RIFERAT O E
21 |9500325025002300 COTTER PIN 2.5x25 2 |GB/T 91 2.5x25 FrO
22 |1EU561400001 Padel, Throttle EBF I JBER
23 |9186306016166300 Bolt M6x16 (GB/T 5789) 2 |GB/T 5789 M6x16 /NEE=MEIRE?E (KX )




Rer.No.[PART No. PART NAME QV PART NAME REMARK
24 [9330306010141300 Nut M6 (GB/T 6187.1) 2 |GB/T 6187.1 M6 NEA=HE B
25 |9340312018261300 Nut M12x1.25 (GB/T 6171) 1 |GB/T 6171 M12X1.25 /N fijisi}
26 |1MU561070001 Cover, Steering 2 |J5 LRI R fiE
27 |1MU5610810 Bush A 1 | AEHEPIZRA
28 |1MU5612000 Steering ASSY 1 |AEEE
29 |9401310000031300 Washer 10 (GB/T 97.1) 4 |GB/T 97.1 10 F2E
30 [9173310055281300 Bolt M10x1.25x55 2 |GBIT 31.3 M10x1.25x55 /N A SLIRT s AL 1812
31 |9383310016261300 Slotted Nut M10%1.25 (GB/T 9459) 2 |GB/T 9458 M10x1.25 NEFEES
32 [9330310015261300 Nut M10x1.25 (GB/T 6187.2) 4 |GB/T 6187.2 M10x1.25 AEA=HE B HIEE
33 |1MU5617000 Tie Rod End B 2 | HEMIKLTT
34 [9350305080011300 Nut M5 (GB/T 6172) 2 |GB/T 6172 M5 NABEE
35 |2MU561811001 Horn Switch Bracket 1 | AR
36 |9214340060002300 Screw M4x6 ( GB/T 818 ) 2 |GB/T 818 M4x6 |l it k4T
37 |2MU5619000 Plastic Sleeve Bracket IEESE SN
38 |2MU5618000 Steering Wheel Plastic Sleeve 1 |7 AR
39 |2MU5610600 Horn Switch I EARELILNIES
40 |9271348160006300 Screw ST4.8x16 (GB/T 845) 1 |GBIT 845 ST4.8x16 |-tk [ HUIR4T
41 [9402306000031300 Washer 6 1 |GB/T96.16 K




Rer.No.[PART No. PART NAME Q;T PART NAME REMARK
1 |1MU545030001 Nut - Wheel 8 [h0HE R R BF
2 |1MU5456110 CAP - Wheel Center 2 |
3 |1MU5456000 Rim (AL) 2 (4t
4 19925241208060000 Tire - FR25x8-12 Off Road 2 |7558 J1fif AT24x8-12(J514P3066)
5 |1MU5554000 Valve + Rim(TR412) 2 (SR
6 |1MUX546320 Tire ASSY FR (AL) 24x8-12 (P3066) 1 [GARIRCAN (55) 24x8-12 1552 1A
7 |1MUX546120 Tire ASSY FL (AL) 24x8-12 (P3066) 1 [ZEwrdeA s (55D 24x8-12 755 Jifif
8 [9500340032002300 Cotter PIN 4x32 2 |GB/T 914x32 A%
9 |1MU5450400 Slotted Nut 2 |NEFHEEE M20x1
10 [9408320000001300 Washer 20 (GB/T 1230 ) 2 |GBI/T 1230 20 NAMAEBERE
Rer.No.[PART No. PART NAME Q;T PART NAME REMARK
1 |1MU545030001 Nut - Wheel 8 |RBEAEES
2 |1MU5456110 CAP - Wheel Center 2 |BREPE
3 |1MU5456000 Rim (AL) 2 |fBR8
4 19925241208060000 Tire - FR25x8-12 Off Road 2 (7558 10 AT24x8-12(7514P3066)
5 |1MU5554000 Valve, Rim(TR412) 2 |SIIEES
6 |1MUx556320 Tire ASSY RR (AL) 24x8-12 (P3066) 1 [HIEEAE (B 24x8-12 (P3066)
7 [1mMuxss6120 Tire ASSY RL (AL) 24x8-12 (P3066) 1 | EseaE () 24x8-12 (P3066)
8 [9500340032002300 Cotter Pin 4x32 2 |GB/T 914x32 FFO8
9 |1MU5450400 Slotted Nut 2 |REFEZEE M20x1
10 [9408320000001300 Washer 20 (GB/T 1230 ) 2 |GB/T 1230 20 MM ABRERE
11 [1MU5710600 Clamp 1 /bR
12 [1MU5710800 Boot 1 B
13 [1MU5710900 Circlip A 1 [ REA
14 [1EU5710000 Drive Axle ASSY,R ( Driver Side ) 1 |EEKES
15 [1EU5720000 Drive Axle ASSY,R(Passenger Side) 1 |BERERMA




Rer.No.[PART No. PART NAME QY'T PART NAME REMARK
1 [1EU8120000 Battery Box 1 |®BlE
2 |1EU8110000 Battery ( 6-EVF-100 ) 5 |#Eest (6-EVF-100)
3 |1EU8160000 Lining,Battery Pressplate 4 |BHERA
4 [1EU8130000 Battery Pressplate 2 |BHREMR
5 |1EU8150000 Battery Front Plastic Baffle 1 | EEER
6 |1EU8140000 Battery Rear Plastic Baffle 1 |=BiEYE
GB/T 5789 M10x1.25%30
7 [9186310030281300 Bolt M10x1.25x30(GB/T 5789) 4 | xmremen (%)
8 ]9330310015261300 Nut M10x1.25 (GB/T 6187.2) 4 |GB/T 6187.2 M10x1.25 NEA=H B #1126
9 19275360160111300 Screw M6x16 (GB/T 973) 13 |GB/T 973 M6x16 +FHEA/RLIRET
10 |1EU8112000 Battery stainless steel Bolt ( M8x18 ) 10 |GB/T 5783 M8x18 A&/ XA LIZ12
11 |1EU8113000 Battery stainless steel gasket ¢8 10 |GB/T 97.1 8 REEME A
12 [1EU8114000 Battery stainless steel Spring Washer ¢8 10 |GB/T 93 8 AR
13 [9186308080261300 Bolt M8x80 (GB/T 5789) 4 |GB/T 5789 M8x80 7 fi1id: 4 ik (K)
14 [9340308013261300 Nut M8 (GB/T 6170) 4 |\ smigh)




Rer.No.[PART No. PART NAME QTY|PART NAME REMARK
1 |1MU5820010 Head Rest ASSY 2 [k
2 |1MU581021001 Pin,Seat ASSY 2 | R A
3 |9186306016166300 Bolt M6x16 (GB/T 5789) 10 [GB/T 5789 M6x16 7S EA=EIEIR(K)
4 |1MU5810100 Seat Lock 2 | EEHBRATAR
5 |1MU5810000 Seat ASSY 1 |EERAN
6 |1MU5831000 Back Rest 1 |85
7 19330306010141300 Nut M6 (GB/T 6187.1) 6 |GB/T 6187.1 M6 NAE=HEEHES
ReF.No.[PART No. PART NAME QY‘T PART NAME REMARK
1 [1EU5661010 Electronic Shifting ASSY ( six wire ) 1 [EBFREEHE (")
2 19186308016261300 Bolt M8x16 (GB/T 5789) 4 |GB/T 5789 M8x16 /i A iRk (X))




REF. 1o PART No. PART NAME a PART NAME REMARK
1 |2EUS011000 Motor ASSY 1 [
2 |1EU501300001 Reducer ASSY 1 |k
3 [1EU5014000 Front Motor Mount 1 |AIERRRAY
4 |1EU5015000 Rear Motor Mount 1 |EXRERENE
5 |1MU5520100 Bolt M10x1.25x50(GB/T 5789) 2 |EREE EZEER M10x1.25%50
6 [9186310030281300 Bolt M10x1.25x30(GB/T 5789) 2 f’i\g;;% m’;i;gT f)xm
7 |9186310020281300 Bolt M10x1.25%20 (GB/T 5789) 4 fi\B"E 5?%&1;"(1 ;5;20
8 |9330310015261300 Nut M10%1.25 (GB/T 6187.2) 4 |GBIT 6187.2 M10x1.25 ABAZEEBUES
9 |9151310045381300 Bolt M10x1.5x45(GB/T 5783) 4 |GB/T 5783 M10x1.5%45 AmsLBi2
10 |9401310000031300 Washer 10 (GB/T 97.1) 4 |GBT97.1 10 F22E
11 |9403110000000000 Spring Washer 8 (GB/T 93) 4 |GB/T 93 10 WiERE
12 |9186308040266300 Bolt M8x40(GB/T 5789) 1 |GBIT 5789 M8x40 ik i HIRE (O
13 |9401308000031300 Washer 8 (GBIT 97.1) 3 |GBT97.18 ¥
14 [1EU5013100 oilDrain Bolt 1 |BERRHUREAR




5

Rer.No.[PART No. PART NAME QY PART NAME REMARK
1 [1EU8093000 Air Swithc (150A) 1 |Z=SFR(150A)
2 |1EU809500001 DC contactor (12V) 1 |EEmeE (12v)
3 [1EU5012000 Motor controller ASSY 1 |EBHLIEFIR A
4 |1EU8210000 Car-charger 1 |ERFBR
5 |1EU8220000 Charger Socket 1 |FREBLHEE
6 |1EU8230300 charging plug (American Standard ) 1 [FEELdEsk (=47)
7 |1EU8083000 Wiring (Battery——Air Switch) 1 | HUBIE TP
8 |1EU8082000 Wiring (Contactor——Air Switch) 1 |EEREFEL
9 |1EU8084000 Wiring (Controlle——Contactor) 1| R ARk
10 [1EU8085000 Battery negative pole line 1 |=BRARE
11 [1EU8081000 Battery series connection wiring 4 |eBiRErEL
12 [1EU5016000 Controller Head mounting plate(Driver Side) 3 |IEFIZREEN (A )
13 [1EU5017000 Controller Rear mounting plate(Driver Side) 3 |[IEFIREER (£F)
14 [9186306016166300 Bolt M6x16 (GB/T 5789) 6 |GB/T 5789 M6x16 /NEE=EER (X )
15 19174306016161300 Screw M6x16 (GB/T 29.2) 8 |GB/T 29.2 M6x16 +F MU AL
16 19275360160111300 Screw M6x16 (GB/T 973) 8 |GBIT 973 M6x16 +FHEA /R SLIEET
17 |9402305000031300 Washer 5 (GB/T 96.1) 4 |GBIT 96.15 KEE
18 19214350160011300 Screw M5x16(GB/T 818) 4 |GBIT 818 M5x16 + &£ SLIR4T
19 |9350305080011300 Nut M5 (GB/T 6172) 4 |GBIT 6172 M5 REIRE
20 |1EU5018000 Controller connection cable 1 |#Eh gL
21 |1EU8310000 DC-DC Converter 1 |DC-DCHE #1288
22 |1EU5019010 DC-DC Converter Bracket 1 |DC-DCHEH 2% 3 41
Rer.No.[PART No. PART NAME QY'T PART NAME REMARK
1 [1EU8070030 Main Wiring Harness 1 |EeB4
2 |1MU8052000 Light Switch 1 [STHRAR
3 |1MU8053000 HI/ LO Beam Switch 1 ImIEAFR
4 |1MU8059000 Steering Lamp Switch 1 |EREEFR
5 |1EU8031010 LCD Meter (XY40EV)——24 inch Tire 1 [ R (XYA0EV)——24~F 4
6 |1MU8051000 Ignition Switch 1 8RR
7 |1MU8064000 Horn Switch 1 |ERM
8 |1MU8091000 Reverse Relay ASSY 1 |BIFEEISR
9 |1MU8085000 Parkink Switch 1 |REAR
10 |1MU8020400 LED Tail Light,R(Driver Side) 1 |[%£J5RIT(LED)
11 |1MU8020300 LED Tail Light,R(Passenger Side) 1 [#iJ5RJT(LED)
12 {1MUB063000 Accessory Socket ASSY 1 |7
13 |1MU8020800 Flasher Relay ASSY ( Led ) 1| INeigS 2% (LED)
14 |9186306016166300 Bolt M6x16 (GB/T 5789) 1 |GB/T 5789 M6x16 7 fiidi £ R FE(K)
15 |9271342130006300 Screw ST4.2x13 (GB/T 845) 4 |GBIT 845 ST4.2x13 + & LB KR 4T




Rer.No.[PART No. PART NAME Qvl PART NAME REMARK
1 [1MU5635000 Front Brakehose Assemblies ( Driver Side ) 1| A s AL
2 |1MU5632000 Brake Master Pump ASSY 1 |hilzh EEAH
3 |1MU5636000 Front Brakehose Assemblies(Passenger Side) 1 |AIRAEHERYE
4 9184308030261300 Bolt M8x30 (GB/T 16674.1) 2 |GB/T 16674.1 M8x30 /NAEA=MHIZ2 (/)\)
5 [9330308013241300 Nut M8 (GB/T 6187.1) 2 |GB/T 6187.1 M8 AEE=HEHIEET
6 [1MU5632700 Putter 1 MDA
7 19500320025002300 Cotter Pin 2.0x25 1 |GBIT 91 2.0x25 JF 144
8 [9151308025281300 Bolt M8x25 (GB/T 5783) 2 |GBI/T 5783 M8x25 7~ ffi Skigite:
9 9184306012161300 Bolt M6x12 (GB/T 16674.1) 6 |GB/T 16674.1 M6x12 /X fiiik 2 [figHe: (/)
10 |1MU5631100 Clamp 8 |l Zhih Tk
11 [9151308025281300 Bolt M8x25 (GB/T 5783) 2 |GB/T 5783 M8x25 /N 3k 1242
12 [9403108000000000 Spring Washer 8 (GB/T 93) 8 |GB/T 93 8 #IEE
13 [9401308000031300 Washer 8 (GB/T 97.1) 8 |GB/T 97.1 8 FF2E
14 |1MU5642000 Middle Brakehose Assemblies 1 |l sh s o A L
15 [1MU5641000 Rear Brakehose Assemblies(Passenger Side) 1 |ERBEHERYE
16 |1MU5639000 Rear Brakehose Assemblies ( Driver Side ) 1 |BERILHEERE
17 [1MU5455300 Brakedisc - F 2 | AR
18 |1MU5555400 Brakedisc - R 2 |EERRE
19 |1MU5633000 Front Brakecaliper ASSY ( Driver Side ) 1 | B2 A2 A
20 |1MU5634000 Front Brakecaliper ASSY(Passenger Side) 1 |AIRAHEES
21 |1MU5637000 Rear Brakecaliper ASSY ( Driver Side ) 1 |ER A A
22 |1MU5638000 Rear Brakecaliper ASSY(Passenger Side) 1 |ERAHEES
23 |9214350300012300 Screw M5x30(GB/T 818) 2 |GB/T 818 M5x30 +F 1822 SLIR4T
24 19151308020281300 Bolt M8x20 (GB/T 5783) 4 |GB/T 5783 M8x20 /< fA3LiZ12
25 |1MU5633200 Inside/Outside Pad 4 i EHE F
26 |1MU5631020 Brake ASSY 1 | il 3 2% Sk




Rer.No.[PART No. PART NAME Q;T PART NAME REMARK

1 |1mu7150030 Belt(3 POINT) 2 |PREER (R

2 |1MU7155000 Belt Lock ASSY 2 w4 Rnaler

3 |1MU7150100 Bolt 2 |t igie7/16%28

4 |1MU7150200 Spring Washer 8 gk

5 |1MU7150300 Washer 8 |BisE

6 |1MU7150400 Nut 8 |ZEHIEE7/16

7 |1MU7150500 BoltA 2 | RIREA

8 |1MU7150600 |Washer 4 |BE

9 |1MU7150700 |Bolt 2 |ZEHIE27/16%25

10 [1MU7150800 |Bolt B 2 |&ZEERB

Rer.No.[PART No. PART NAME Q;T PART NAME REMARK

1 [1MU5210060 Member,Roof Frame 1 1 AR AL CE R3S

2 |1MU5240060 Member,Roof Frame 4 1 | I HEIE B (G 5 e 3 4R

3 |1MU522000002 Member,Roof Frame 2 1| BIRRE R B

4 |1MU523000002 Member,Roof Frame 3 1 | ERRE R B

5 [1MU583010001 Mounting Bracket 2 | s

6 [9218310035346300 Bolt M10x1.25x35 (GB/T 5789) 8 |GB/T 70.1 M10x1.5x35 Py~ ff [ k1 ke

7 19186310045281300 |Bo|t M10x%1.25x45 (GB/T 5789) 16 |GB/T 5789 M10x1.25x45 NEA=H IR (K)

8 [9330310015261300 |Nut M10x1.25 (GB/T 6187.2) 8 |GB/T 6187.2 M10x1.25 /N ffiiJ: 241 147 £E

9 |9186310016281300 |Bolt M10%1.25x16 (GB/T 5789) 4 |GB/T 5789 M10x1.25x16 7~ ik 2 MR ()

10 [9186306016166300 Bolt M6x16 (GB/T 5789) 8 |GB/T 5789 M6x16 /N&iA=H R (K)

11 |2MU7022010 Left Rear View Mirror 1 | EREWSEAE (1930

12 |2MU7021010 Rear Rear View Mirror 1 RIS (1930

13 [9332310016361300 Nut M10x1.5(GB/T 6185.1) 8 |GB/T 6185.1 M10x1.5 /5 4 SF g £}

14 [2MD5082010 Bushing 4 | GEER) i
9186310045281300 Bolt M10x1.25x45 (GB/T 5789) 4 |GB/T 5789 M10x1.25x45 NEE=HE12(K)




REF. No. PART No. PART NAME v PART NAME REMARK
1 |1MU525002001 Front Bumper 1 [ ERRAT R B AL
2 19186308020261300 Bolt M8x20 (GB/T 5789) 2 |GB/T 5789 M8x20 /NAA=HIRR(K)
3 [9186310020281300 Bolt M10x1.25x20 (GB/T 5789) 2 |GB/T 5789 M10x1.25x20 /N AA=H IR (K)
4 |1MU500010001 Plug 2 [fRRATH
REF.No.[PART No. PART NAME QYT PART NAME REMARK
1 |1MU5561000 Bar ,Stabilizer 1 [mEiEErt
2 |1MU5560200 Bush.Stabilizer 2 |mEREFETE
3 |1MU556010001 Holder,Stabilizer Bush 2 | R sE R R A
4 19186308020261300 Bolt M8x20 (GB/T 5789) 4 |GB/T 5789 M8x20 /NAA=H IR (K)
5 19330310015261300 Nut M10x1.25 (GB/T 6187.2) 4 |GBIT 6187.2 M10x1.25 /NE A= E #1253
6 |1MU5563000 Joint - Stabilizer R 1 |BEBEFAIKSLEF
7 |1MU5562000 Joint - Stabilizer L 1 | BEBEFZIKSLEF




Rer.No.[PART No. PART NAME u\, PART NAME REMARK
1 |1MU5920000 Carrier Box ASSY ( New Wrench Pull Rope ) 1 [P CHR T 48)
2 [1MU5921000 Box Cover,FR 1|0t RS AL
3 [9186308040266300 Bolt M8x40 (GB/T 5789) 4 |GB/T 5789 M8x40 7~ ffii: 4 IR (X)
4 19330308013241300 Nut M8 (GB/T 6187.1) 9 |GB/T 6187.1 M8 7~ fjidi 24 1l [ P B}
5 [1MU5922010 Box Main Cover 1| A R B
6 [1MU5924000 Box Cover,RR 1 s RaL
7 19330306010141300 Nut M6 (GB/T 6187.1) 12 |GB/T 6187.1 M6 7 fijidi > i F 9% £F
8 |1MUB011300 Fixed Hood Ring 4 | AR A
9 |1MU5650300 Parking Handle Axis 4 SRR R
10 [1MU5903600 Cord Stay 2 | tRattia
11 [1MU5900100 Pin Axle 2 | Wi sEn
12 [9501304075000000 B Shape Pin 2 |GB/T 623 4x75 BR 4
13 |1MU5902000 Damper 2 S
14 [9500301830000000 B Shape Pin 1.8x30 6 |GB/T 623 1.8x30 BA!4
15 [1MU5901000 Rubber Stopper 4 | RS IR R
16 [9350308013245300 Nut M8 (GB/T 6173) 4 |GB/T 6173 M8 /5 ff g £}
17 [9186308020261300 Bolt M8x20 (GB/T 5789) 5 |GB/T 5789 M8x20 7 ffi = MR (K)
18 [1MU5910600 Holder,Latch 2 [FEAiRER
19 [9186306016166300 Bolt M6x16 (GB/T 5789) 20 [GB/T 5789 M6x16 7~ i~ IR (X)
20 |1MU5925010 Latch ASSY 1 | FULLE
21 [1MU5910700 Cap,Protector End 2 | mFBIKRE
22 [1MU5910500 Spring 2 | FmE
23 |2MU5903900 Hook Plate 2 [ BRRERAT AR
24 |2MU590370001 Plastic Sleeve 2 |k
25 |9184306035166300 Bolt M6x35 (GB/T 16674.1) 4 |GB/T 16674.1 M6x35 7 £ 7 = R4 (/1)
26 |2MU590300001 Holder Stick ASSY 2 | R IRTFAUE
27 [1MU5900200 Cushion Rubber 2 e s gl i
28 |1MU6140910 Reflecting Film(Red) 4 |3MBEOb (4T ()
29 [1MU7087600 Rectangular Plug 50 x 25 2 |50x25%5 1 3k
30 [1MU5319000 Container handrail tube 2 |BMHRFEAN




QT

Rer.No.[PART No. PART NAME v PART NAME REMARK
1 [1MUX708500 Rear Backrest Support Packing ASSY 1 RS
2 |1MU5831000 Back Rest 1 |EEE
3 [9275360450111300 Bolt M6x45 (GB/T 973) 4 |GBIT 973 M6x45 |-l K fi k4T
4 [1MU7085000 Rear Backrest Support 1 |EEE e
REF. No. PART No. PART NAME Q;T PART NAME REMARK
1 [1MUX708100 Rear Plate Packing ASSY 1 R PR
2 |1MU7081010 Rear Plate ASSY 1 [ FARASE
3 |1MU7087100 20X20Plug 6 |20X2077 1k
4 |1MU7080100 Front Hook Bracket 2 |RiHA AR
5 [9186306016166300 Bolt M6x16 (GB/T 5789) 4 |GB/T 5789 M6x16 7~ fif 2 MR ()




REF. No, PART No. PART NAME v PART NAME REMARK
1 |1MUX708200 Tunrover Plate Packing ASSY 1 [EER
2 [1MU5831000 Back Rest 1 |E%E
3 |1MU7082010 Tunrover Plate ASSY 1 aEbaLE
4 |1MU7080900 Cushion Turnover Board 1 | RN AR
5 [9275360450111300 Bolt M6x45 (GB/T 973) 4 |GBIT 973 M6x45-+ il K ik < 4F4T
6 [1MU7080800 Cushion Rubber 2 (JEfR g
7 19271348190006300 Screw St4.8x19 (GB/T 845) 18 [GB/T 845 ST4.8x19 -+l 3k 4 KUs4T
8 9153006020108200 Bolt M6x20 (GB/T 5786) 2 |GB/T 5786 M6x20 7\ fii Sk AN ik H:
9 |9350006100108200 Nut M6 (6172) 2 |GB/T 6172 M6 /< f1 Sk AN 1}
REF. No, PART No. PART NAME Q\'{T PART NAME REMARK
1 [1MUX708040 Pedal Packing ASSY 1 | BSR4
2 [1MU7084000 Peda Bracket 1 |JA BB S 52
3 [1MU7088010 Peda Bracket ( Driver Side ) (N VEE i &S
4 |1MU7089010 Peda Brackett(Passenger Side) 1 |EARMER
5 |9186308040266300 Bolt M8x40 (GB/T 5789) 2 |GB/T 5789 M8x40 7 fi ik £ Mg (KD
6 |9186306016166300 Bolt M6x16 (GB/T 5789) 4 |GB/T 5789 M6x16 /N iy 4 Hilak: (SO
7 |1MU7087200 25x25Plug 2 |25x2577 i3k




Rrer.No. |PART No. PART NAME M PART NAME REMARK
1 |1MUX708500 Rear Backrest Support Packing ASSY 1 | A
2 |1MUX708100 Rear Plate Packing ASSY 1 [E TR
3 |1MUX708200 Tunrover Plate Packing ASSY 1 |EEtRa AL
4 [1MUX708040 Pedal Packing ASSY 1 | B G e A
5 [1MU7086020 Middle Handrail 1 [JEhkF
6 [9186308050262300 Bolt M8x50 (GB/T 5789) 4 |GB/T 5789 M8x50 7 fi1id: £ s 2 (K)
7 [9330308013241300 Nut M8 (GB/T 6187.1) 2 |GB/T 6187.1 M8 7~ ffivk 22 1fi [ g £
8 [1MU7083010 Support Connecting Tube ASSY 1 | SRE RS AN
9 [9186308040266300 Bolt M8x40 (GB/T 5789) 18 (GB/T 5789 M8x40 7 fi1iZ: 24 [fi gk (k)
10 |9501304075000000 B Shape Pin 2 |GBIT 623 4x75 BA! 4
11 [1MU7080700 Thumb Lock 1 |4
12 [1MU7087500 40X25Plug 1 [40%25 KB HEk
13 [1MU7080600 Handrail Pipe 2 |JE R
14 [1MU7080210 Bushing 2 |
15 19184308025261300 Boltm8X25(GB/T 5789) 2 |GBI/T 16674.1 M8x25 75 i ik 2 i i #:(/))
16 [1MU5900100 Pin Axle 2 | A e e A B
17 19500340032002300 Cotter Pin 4x32 2 |GB/T 914x32 FFO4%H
18 [1MU7120000 Belt 2 | i Ay LA
Rer.No. |PART No. PART NAME QYT PART NAME REMARK
1 [1MU7060100 Roof 1 |
2 (9184308025261300 Bolt M8x25 (GB/T 16674.1) 4 |GBIT 16674.1 M8x25 NAE=MH 212 (\)
3 |9330308013241300 Nut M8 (GB/T 6187.1) 4 |GB/T 6187.1 M8 AEA=HH 12
4 [1MU7060200 Rubber,Roof 4 | TR E R
5 [9401308000031300 Washer 8 (GB/T 97.1) 4 |GB/T97.18 F&E
6 [1MU706030001 Plug 12 4 THRRH 20 5k
7 [1MU7060400 Roof Bolt Cover 4 | TR I 5 HE A o i




